

CHEMICAL & METALLURGICAL LABORATORY REPORT

TEST PERFORMED BY: R. Lefebvre

DATE: 9-23-81

PART NAME/MODEL: Browning BBR, Firing Pin

PART NUMBER:

SAMPLE SIZE: 1

REQUESTED BY: T. Scott

DEPT:

REASON FOR REQUEST: Evaluation of competitive products.

HARDNESS: Rc 29-30

SCALE:

HEAT TREAT/COMMENTS:

CHEMICAL ANALYSIS/COMMENTS: AISI - 4340

Rc - 29-30

4340

E310309178103DD EXPS 1

CV 2637 C .36 S .064 MN .63 MO .15 CR .84 NI 1.65

P .328 SI .29 V .369 CU .134 PB .3056 BK 2865

OUT OF RANGE FOR BK CV